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Pase 0).1 02

l. TOn m6u
Name of sample

2. 56 lucng
Quantity

3. M6 ta
Description

Qr 606 (STLTCON)

01

Ngdy nhfn mAu
Date of receiving

?
Nor gor mdu
Client

Thoi gian thu nghiQm
Test period

-- !
Ket qua thu nghrem
Test result

: MAu thu nghiQm do kh6ch hang l6y m6u, t6n m6u vd th6ng tin vd m5u
do kh6ch hdng cung cdp. I Testing sample was sampled by customer,

sample name and sample information were supplied by customer.
05 L chdt long mdu den/ black liquid

: 1910712018

: cONc rY TNHH KCC (vIET NAM)
Dulng sii 1, KCN Long Thinh, Long Thhnh, Ddng Nai

: 20107 12018 - 08/08/2018

: Xem trang02l See page 02

TRUONG pTN TTaNG TIfiU DLNG
HEAD OF CONSUruTN PRODUCTS

TL.
TRU

GIAM DOC/ PP. DIRECTOR
.G THU NGHIEM

L,48.

PhurS,c Hii TrungNguyGn

I
I Kh6ng djdc hich sao mQt phln phidu kdt qu& thrt nghiQm nly ndu khdng c6 sg tt6ng f bhng van b&n crla Trung tAm K! ttruflt 3 .

Th* iest Reporr shall noibe reproduced, ixcept a-Juti, witlaut the wriien approuiti1 gritett s. Not applicable

TOn m6u, t6n kh6ch htrng duqc ghi theo y0u ciu cfra noi gti mlu.l Name of sunple and custow are witten 6 crctomer's request.
DQ khOng tfAm b6o tlo m0 rQng rl6c ludng drrdc tinh vdi k = 2, mr?c tin ciy 95 7o. Kh6ch hlng c6 thd [Cn hC theo tlia chi dudi dd bi& th6m th6ng tin.
Estimted expanded uncertainty of meuurement with k = 2, at 95 Vo confidence level. Please contact Quatest 3 at the below address for further inforution.

3
4

Head office: 49 Pasreur, qt, u6 ctri Minh city, vlir Nau Tel: (84-28) 3829 4274
Testing: 7 Road l, Bi6n Hda 1 Industrial Zone, Ddng Nai Tel: (84-251) 383 6212

Fax: (84-28) 38293012
Fax: (84-251) 383 6298

Website: www.quatest3.com.vn
E-mail: tn-cskh@quatest3.com.vn

LAn sira rldi: o BHt{) i?/?o MOJ/I - TTTNOq6)



PHrEu rEr euA rnU rucHtEnrt
KT3-0t2528

Ghi chri/ notice : (*) ThUc hiQn tr6n t6m m6u do kh6ch hdng gia c6ng.

Phucrng ph6p th
Test method

T6n chi ti6u

Characteristic

thu nghiQm

Test result

ASTMD2369-10

TC\N 2092 :2013

ASTMD1475-13
TC\N 2097 :2015

ASTMD3363-05

TC\rN 2100-2:
2013

TC\rN 2099 :2013
TC\rN 2096-3 :

20t5
YOu cAu kh6ch

hang

s

elmL
lo4il

class

kgf.cm

mm
h

7.1 Hdm luqng chdt kh6ng bay hoi (tinh
theo kh6i luqng)/ Non volatile content
(mass per mass),

7.2 D0 nhcr/ Viscosity (low time by use

flow,cup FC-4),
7.3 I(h6i luqng ri6ng / Density,
7.4 DO b6m dinh (thir c6t O; I Adhesion test

(cross cut test)
7.5 D0 cimg mang scvn (d0 crmg bft chi)/

Pencil hardness
7.6 D0 bAn va dQp I Impact resistance,

7.7 DO bAn u6n I Bend test,
7.8 Thoi gian khd I Drying time

7.9 l(hi ndng chiu nhiet cira mdmg scm

(600"C trong 10 phit) lHeat resistance
coating ( at 600 "C.for l0 min) (*)

38

1,29

0 (*)

H

,55

1

0,3

Mdng scrn kh6ng bi
ph6ng r6p, bong tr6c/
lVo blistering, cracki
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